
Co-published by

Non-Traditional Indicators of System Performance

Decentralized Systems

DEC2R06.qxd  1/22/10  3:54 PM  Page 1 (2,1)



 
 
 
 
 
 
 
 
 
 
 

NON-TRADITIONAL INDICATORS OF 
SYSTEM PERFORMANCE 

 
 
 
 

by: 
Lynne Maclennan 

Stephen Nutt 
XCG Consultants Ltd.  

 
 
 
  
 

2010 
 
 
 

DEC2R06 
 



ii   

The Water Environment Research Foundation, a not-for-profit organization, funds and manages water quality 
research for its subscribers through a diverse public-private partnership between municipal utilities, corporations, 
academia, industry, and the federal government. WERF subscribers include municipal and regional water and 
wastewater utilities, industrial corporations, environmental engineering firms, and others that share a commitment to 
[...]
11. What type of O&M is carried out on 
monitoring equipment? 
 

No O&M carried out on the monitoring 
equipment 

12. What are the estimated time requirements 
for maintenance of the remote monitoring 
system and the estimated time savings as a 
result of using the system? 

Little or no maintenance required. Many of our 
systems are 15 – 20 miles from the treatment 
site, so there are considerable savings when 1 
operator can oversee multiple treatment sites 
using computer access and to assess when site 
visits are necessary 

13. Have there been any issues with the 
automation system, and if so, what type? 
 

No Issues with the telemetry 



 

Non-Traditional Indicators of  System Performance B-27 

DECENTRALIZED SYSTEM CASE STUDY QUESTIONNAIRE #2 
Utility: Mobile Water & Sewer Service – Mobile, AL 

Operator: Wayne Noel interviewed by William H. McLean-Dauphin Environmental Equipment, 
Mobile, AL 

 
1. Where is the plant located? 1 Plant-Snow Road WWTF is located in the 

western part of Mobile County, AL at Collier 
Elementary School on Snow Road 

2. What type of plant is it? List all treatment 
processes at the facility. 

Packed Bed Filter/Textile Medium/Orenco’s 
ADVANTEX 

3. What is the plant capacity, and what is the 
operating capacity? 
  

20,000 gpd 

4. What parameters is the plant designed to 
treat and what are the permit limits? 

BOD (30 mg/L), TSS (30 mg/L), ammonia (10 
mg/L) 

5. What type of on-line instrumentation is 
used at the facility? 
 
 

ORENCO-TComm accessed by computer at any 
location and onsite by use of a laptop. Option: 
Touch Screen  
 

6. What is the make/model of the 
instrumentation? 
 

TComm made by Orenco 
 

7. What type of SCADA system is used and 
is information communicated by landline, 
cell. or satellite? 

Tcomm serves as SCADA using a land/telephone 
line 

8. Do you use localized data storage (digital 
files), paper files, or a remote database for 
data storage? 

Data is stored in TComm unit in the Control 
Panel and accessed by dialing into the panel from 
a PC or Laptop at the site 

9. How long has automated monitoring been 
in place? 

7 years 

10. How many operating and maintenance 
staff are involved at the plant? What are 
their hours? 

1 part-time who averages visiting the sites 1-3 
hours per week unless there is an alert 

11. What type of O&M is carried out on 
monitoring equipment? 
 

No O&M carried out on the monitoring 
equipment 

12. What are the estimated time requirements 
for maintenance of the remote monitoring 
system and the estimated time savings as a 
result of using the system? 

Little or no maintenance required. Many of our 
systems are 15 – 20 miles from the treatment 
site, so there are considerable savings when 1 
operator can oversee multiple treatment sites 
using computer access and to assess when site 
visits are necessary 

13. Have there been any issues with the 
automation system, and if so, what type? 
 

No Issues with the telemetry. Panel does 
interface with conventional SCADA so operator 
can make a comparison and says he would be 
comfortable if he only had TComm 
 



 

B-28 

DECENTRALIZED SYSTEM CASE STUDY QUESTIONNAIRE #3 
Utility: South Alabama Utilities 

Operator: Tim Lee interviewed by William H. McLean-Dauphin Environmental Equipment, 
Mobile, AL 

 
1. Where is the plant located? 13 Plants located in the western part of Mobile 

County, AL 
2. What type of plant is it? List all 
treatment processes at the facility. 

Packed Bed Filter/Textile Medium/Orenco’s 
ADVANTEX 

3. What is the plant capacity, and what is 
the operating capacity? 
  

J.E. Turner Elementary School (2003)-20,000 g. 
The Oaks (2004)-20,000 g 
Champion Hills (2005)-30,000 g 
Harmony Ridge (2005)-30,000 g 
Wendy Oaks (2004)-30,000 g 
Johnson Road (2004)-60,000 g 
Wilmer Elementary School (2006)-30,000 g 
Cambridge Place (2006)- 30,000 g 
Palmer Woods (2006)- 30,000 g 
Holley Branch (2007)- 30,000 g 
J.E. Turner 2 (2008)- 30,000 g 
Johnson Road 2 (2008)- 60,000 g 

4. What parameters is the plant designed to 
treat and what are the permit limits? 

BOD (30 – 45 mg/L), TSS (30 - 45 mg/L), 
ammonia (10 mg/L) or TKN (10 mg/L) 

5. What type of on-line instrumentation is 
used at the facility? 

ORENCO-TComm accessed by computer at any 
location and onsite by use of a laptop. Option: 
Touch Screen  

6. What is the make/model of 
theinstrumentation? 

TComm made by Orenco 

7. What type of SCADA system is used 
and is information communicated by 
landline, cell, or satellite? 

Tcomm serves as SCADA using a land/telephone 
line 

8. Do you use localized data storage 
(digital files), paper files, or a remote 
database for data storage? 

Data is stored in TComm unit in the Control Panel 
and accessed by dialing into the panel from a PC or 
Laptop at the site 

9. How long has automated monitoring 
been in place? 

1 1/2 years 

10. How many operating and maintenance 
staff are involved at the plant? What are 
their hours? 

2 part-time who work together and average 2 hours 
per week unless there is an alert 

11. What type of O&M is carried out on 
monitoring equipment? 

No O&M carried out on the monitoring equipment 

12. What are the estimated time 
requirements for maintenance of the 
remote monitoring system and the 
estimated time savings as a result of using 
the system? 

Little or no maintenance required. Many of our 
systems are 15 – 20 miles from the treatment site, 
so there are considerable savings when 1 operator 
can oversee multiple treatment sites using 
computer access and to assess when site visits are 
necessary 

13. Have there been any issues with the 
automation system, and if so, what type? 

No Issues with the telemetry except for occasions 
when telephone lines go down 



 

Non-Traditional Indicators of  System Performance B-29 

DECENTRALIZED SYSTEM CASE STUDY QUESTIONNAIRE 
Provided by Dan Miller (Miller Catfish Farm), AL and Jim Dartez (Royce Technologies), 

07/03/08 
 

1. Where is the plant located? Greensboro, AL 
 

2. What type of plant is it? List all 
treatment processes at the facility. 

Is a catfish farm with 60 ponds (each 
approx. 10 – 15 acres) 
 

3. What is the plant capacity, and what is 
the operating capacity? 
  

N/A 

4. What type of on-line instrumentation 
is used at the facility? 
 
 

DO, temperature, aerator operational 
status and electrical current 

5. What is the make/model of the 
instrumentation? 
 

Royce 

6. What type of SCADA system is used 
and is information communicated by 
landline, cell, or satellite? 

Data is collected in the analyzer at the 
pond bank and relayed in packets of data 
to a central office within 10 miles via 
radio or cell phone. Data is collected into 
a computer software program that can 
present graphical and numerical data 
constantly.  

7. Do you use localized data storage 
(digital files), paper files, or a remote 
database for data storage? 

Data stored electronically in central 
office. 

8. How long has automated monitoring 
been in place? 

Started in 1995 

9. How many operating and maintenance 
staff are involved at the plant? What are 
their hours? 

1 man on farm responsible, as part of 
other work 

10. What type of O&M is carried out on 
monitoring equipment? 
 

Minor maintenance required 

11. Have there been any issues with the 
automation system, and if so, what type? 
 

No problems with the radio system. 
Motherboards on computers in the field 
need to be replaced occasionally 

12. Do you know of any other facilities 
that we could use as potential case 
studies? Please provide contact details. 
 

 

 



 

B-30 

DECENTRALIZED SYSTEM CASE STUDY QUESTIONNAIRE 
Provided by Evelyn Allen, Waterloo Biofilter Systems Inc., 07/08/08 

 
1. Where is the plant located? 4 plants in South Central Ontario 

 
2. What type of plant is it? List all 
treatment processes at the facility. 

Golf courses. Waterloo Biofilter and Trojan 
UV treatment systems at each 

3. What is the plant capacity, and what is 
the operating capacity? 

15 – 88 m3/d 

4. What parameters is the plant designed to 
treat and what are the permit limits? 

Compliance parameters: BOD (30 mg/L), 
TSS (30 mg/L), ammonia (2.5 mg/L), TP 
(2 – 2.5 mg/L), E.coli (100 cfu/100mL) 

5. What type of on-line instrumentation is 
used at the facility? 
 

Monitor only, no control -  
UV light intensity, pressure switches, 
pumps, flow meter 

6. What is the make/model of the 
instrumentation? 

 

7. What type of SCADA system is used 
and is information communicated by 
landline, cell, or satellite? 

Control Microsystems. SCADA adds up 
the number of events for the day and time 
pumps have been on.  
Dedicated landlines are used and call in to 
check the plant data. 
When an alarm, send message to operator’s 
pager and operator looks up the site on the 
computer. 

8. Do you use localized data storage 
(digital files), paper files, or a remote 
database for data storage? 

Remote data storage. 

9. How long has automated monitoring 
been in place? 

Since 1999 

10. How many operating and maintenance 
staff are involved at the plant? What are 
their hours? 

1 staff for all sites, with 2 hours/week at 
each site 

11. What type of O&M is carried out on 
monitoring equipment? 
 

None so far. No issue with false alarms. 
 
 

12. What are the estimated time 
requirements for maintenance of the remote 
monitoring system and the estimated time 
savings as a result of using the system? 

Maintenance was negligible and time 
savings about 2 hours per month on travel 
time per site when there were alarms 

13. Have there been any issues with the 
automation system, and if so, what type? 

No 

14. Can you provide an estimated cost for 
the on-line sensor and SCADA system? 
 

$25,000 to $30,000 total for all 4 plants 
(Canadian $, 1999 prices) 

 



 

Non-Traditional Indicators of  System Performance B-31 

 
Decentralized System Case Study Questionnaire 

Provided by Clay Reitsma, DNC, 07/04/08 
 

1. Where is the plant located? 3 wastewater plants in 3 parts of region, 
separated by mountains: Chemainus, 
Crofton and Joint Utility Board (JUB). 
Each plant is used as a hub for collecting 
data from water, sanitary sewer and storm 
sewer stations. Data is transferred from 
wastewater plants to central location at 
municipal hall. 
 
A fourth treatment plant (Maple Bay 
Marina STP) will be commission in the fall 
of 2008. It will also be a hub plant for other 
systems. 
 

2. What type of plant is it? List all 
treatment processes at the facility. 

Chemainus STP has screening, degritting, 
biological treatment, secondary 
clarification, aerobic digestion, dewatering. 
 
Crofton STP has screening, degritting, 
biological treatment, secondary 
clarification, aerobic digestion. 
 
JUB STP has screening, degritting, 
complete mix aeration biological treatment 
cell, partial mix biological treatment cell, 2 
facultative treatment cells/settling cells, 
chemical addition for phosphorus removal, 
chlorination, dechlorination. 
 
MBM STP has screening, flow 
equalization, anoxic treatment for nitrogen 
removal, biological treatment with 
ammonia conversion, chemical addition for 
phosphorus removal, membranes for solids 
separation, UV disinfection. 
 
 

3. What is the plant capacity, and what is 
the operating capacity? 
 

Chemainus: 2,000 m3/d 
Crofton: 1,200 m3/d 
JUB: 16,500 m3/d 
MBM: 350 m3/d 
Average Annual Flow basis. 
 



 

B-32 

Decentralized System Case Study Questionnaire 
Provided by Clay Reitsma, DNC, 07/04/08 

 
4. What type of on-line instrumentation is 
used at the facility?
 

Chemainus/Crofton: DO probes, ultrasonic 
level sensor, magnetic flow meters. 
JUB Lagoons: Ultrasonic flow meters. 
 
MBM: Ultrasonic level sensors, magnetic 
flow meters, pH probes, DO probes. 
 
Water Stations: Typically have ultrasonic 
level sensors, magnetic flow meters, free 
chlorine probes, pH probes, temperature 
probes, turbidity meters. 
 
Storm Sewer Stations: Typically have level 
sensor and ultrasonic or bubbler (pressure) 
type flow meters. 
 
Sanitary Sewer Stations: Typically have 
level sensors and ultrasonic or bubbler 
(pressure) type flowmeters. 

5. What is the make/model of  
instrumentation? 
 
 

Fisher-Porter, Endress & Hauser. 

6. What type of SCADA system is used 
and is information communicated by 
landline, cell, or satellite? 

Alan Bradley PLC and Rockwell software 
for HMIs. Use radios to communicate from 
water/sewer systems to wastewater pants 
and VPN networks from wastewater plants 
to municipal hall. Use radio and hub 
system due to mountainous area, so no 
clear line of sight or cables available. 
 

7. Do you use localized data storage 
(digital files), paper files or a remote 
database for data storage? 

Use localized digital storage at wastewater 
plants and central database at municipal 
hall. STP hubs store locally but all data 
also forwarded to SCADA server at 
municipal hall. 
 

8. How long has automated monitoring 
been in place? 

Since 1998 at wastewater plants.  
Water and sewer systems connected to 
wastewater plants since 2007. Not all 
water/storm sewer/sanitary sewer system 
stations connected yet. 
 



 

Non-Traditional Indicators of  System Performance B-33 

Decentralized System Case Study Questionnaire 
Provided by Clay Reitsma, DNC, 07/04/08 

 
9. How many operating and maintenance 
staff are involved at the plant? What are 
their hours? 

All three wastewater plants are manned. 
MBM STP will also be fully manned. The 
system has not reduced labour requirements, 
but allows for accessing of data at remote 
locations (hubs), at the muni hall, or via laptop 
from any other location where internet service 
is available. Also will be installing aircard into 
some laptops to access information over a 
high speed cellular network. 
 

10. What type of O&M is carried out on 
monitoring equipment? 
 

Alarming and diagnostics of the network 
alerts operations to communication errors 
so that action can be taken. 
 

11. Have there been any issues with the 
automation system, and if so, what type? 
 

No problems with instrumentation. Biggest 
challenge has been setting up the 
communication system, upgrading MMI 
software at the wastewater plants and 
setting up data management system. 
Download data every 10 – 60 seconds, so a 
lot of information and need to figure out 
how can manage so can pick fields and 
create queries to look at specific things and 
do data rollups. All took about 1.5 years. 
 

12. Do you know of any other facilities that 
we could use as potential case studies? 
Please provide contact details. 
 

 

 



 

B-34 

 
COWICHAN VALLEY REGIONAL DISTRICT 

Engineering Services 
 

DECENTRALIZED SYSTEM CASE STUDY QUESTIONNAIRE 
Shawnigan Beach Estates Sanitary Sewage System 

Provided by Alina Lintea, CVRD, 07/04/08 
 

1. Where is the plant located? Block of District lot 11E&N, Shawnigan 
District 
 

2. What type of plant is it? List all 
treatment processes at the facility. 

Class A –High quality secondary after sub-
surface denitrification beds; The system 
comprises: an aerated Lagoon, an unaerated 
lagoon with alum addition for phosphorous 
removal and flow equalization, a 
microscreen drum filter, an ultraviolet 
disinfection system, pressure ground 
disposal to 36 infiltration beds (18 pairs) 
with a reserve area large enough for 18 
basins 
 

3. What is the plant capacity, and what is 
the operating capacity? 
 

Max Daily flow: 591m3/d 
Average Daily Flow    337 m3/day 

4. What parameters is the plant designed to 
treat and what are the permit limits? 

BOD (10 mg/L), TSS (10 mg/L), turbidity 
(5 NTU), total N (20 mg/L), nitrate N (10 
mg/L), total P (1 mg/L), fecal coliform (14 
cfu/100 ML) 
 

5. What type of on-line instrumentation is 
used at the facility? 
 
 

Flow Recording device 
Proposed UV Units and Drum Filter 
monitoring devices 
 

6. What is the make/model of the 
instrumentation? 